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Weatherability Test Results of Waterproofing
Materials (Measurement of Polymer Decomposition Rate
of Modified Bitumen Heating Accelerated Degradation
and Consideration of Correlation with Outdoor
Exposure)
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SHIMAMURA Hiroyuki, TAKEMOTO Yoshiaki, MATSUMURA
Takashi
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